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Ibuprofen (Motrin or Advil) Dosing for Infants and Children

May be given every 6-8 hours; maximum of 4 times in 24 hours.

Not recommended for infants under 12 Ibs or those under 6 months of age OR in people with dehydration.

Weight Weight (kg) Dose (mg) Children’s Children’s Jr Strength Adult
(pounds) Suspension | Chewables(50mg Tablets (200 mg each)
(100mg/5ml) each) (100mg each)
11-16lbs 5-7kg 50 mg 2.5 ml
16 —22 lbs 7-10kg 75 mg 3.75ml
22 - 28 Ibs 10-13 kg 100 mg 5.0 ml 2 tablets 1 tablet
28 —33 Ibs 13-15kg 125 mg 6.25 ml 2.5 tablets 1.5 tablets
33-441bs 15-20kg 150 mg 7.5 ml 3 tablets 2 tablets
44 — 88 lbs 20-40kg 200 mg 10.0 ml 4 tablets 2.5 tablets 1
88—-1301Ibs | 40-59kg 300 mg 15.0 ml 6 tablets 3 tablets 1.5
Over 130 1lbs | Over 59 kg 400 mg 20.0 ml 8 tablets 4 tablets 2
Acetaminophen (Tylenol) Dosing for Infants and Children
May be given every 4-6 hours; maximum 5 times in 24 hours.
WARNING: Infant Drops must use the dropper provided to avoid risk of OVERDOSE
Weight Weight (kg) Dose Infant Children’s Children’s Jr Adult
(pounds) (mg) Suspension | Suspension(160mg/5ml) | Tablets Strength (325 mg)
(160mg/5ml) (80mg) Tablets
(160mg)
6—12 Ibs 3-5kg 40 mg 1.25 ml 1.25 ml
12 -18 lbs 5-8kg 80 mg 2.50 ml 2.50 ml
18 — 24 |bs 8-11kg 120 mg 3.75ml 3.75ml
24 - 36 lbs 11-16kg | 160 mg 5.0 ml 5.0 ml 2 tablets 1 tablet
36 -48 lbs 16-22kg | 240 mg 7.5ml 7.5 ml 3 tablets | 1.5 tablets
48 — 60 lbs 22-27kg | 320mg 10.0 ml 4 tablets 2 tablets
60—-72 lbs 27-33kg | 400 mg 12.5ml 5 tablets | 2.5 tablets
72 -95lbs 33-43kg | 480 mg 15.0 ml 6 tablets 3 tablets
95 —-150 Ibs 43 -68kg | 640 mg 20.0 ml 8 tablets 4 tablets 2
Over 150 lbs | Over68 kg | 960 mg 12 tablets | 6 tablets 3




